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»Changes of phases during aging and correlation between their phases

Table 1.
and hardness at 750°C after solution treatment at 1300°C.
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Echant: Cupric chlolide-mixed acid solution
Magnification: 620

Fig. 1. Micro-structure of specxmen No. 1
aged for 1000 hours at 750°C

Echant: Cupric chlolide-mixed acid selution
Magnification: 620
Fig. 2. Micro-structure of specimen No. 7
aged for 1000 hours at 750°C
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